Manufacturer Code SY Zhizhan (SYM) 110-190 V5

1. ENGINE POS. QTY CODE NAME DESCRIPTION
A 3830 Zongshen 110cc Engine Assembly
o : Silver, Electric Start, 1 x Thump logo, Non
1 1 3830 Z5110, Semi-Auto N1234, 428x15T, Electric Start Asbestos. NGK. Silver Cam Cover. In Gear
L A 3631 Fenghong Engine Assembly
Fenghong, Silver, 2 x logo, Non Asbestos, NGK,
! ! 3631 FH110, N1234, 428x15T Fin Cam Cover, 6 Pin Plug, Inc Gear Lever
A 3632 Fenghong Engine Assembly
Fenghong, Silver, 2 x logo, Non Asbestos, NGK,
! ! 3632 FH125, N1234, 428x15T Fin Cam Cover, 6 Pin Plug, Inc Gear Lever
A 3192 'YX Engine Assembly
1 1 3192 YX 125 Engine,Manual, N1234, 428x15T Silver, 3 x logo, Non Asbestos, NGK, Logo Cam
Cover, 6 Pin Plug, Inc Gear Lever
A 3594 Engine Assembly
1 1 3504 YX 140 Engine,Manual, N1234, 428x15T Silver, 3 x logo, Non Asbestos, NGK, Logo Cam
Cover, 6 Pin Plug, Inc Gear Lever
A 3602 Daytona 190cc Engine Assembly
1 1 3602 DT 190 Engine,Manual, N12345, 428x15T Silver, 2 x logo, Non Asbestos, NGK, Inc Gear
1-2 1 3953 Manifold XS-52-BT03, ID 25mm Top i2i M6 47mm, Bottom i2i M6 45mm
1-7 1 3922 Gear Lever 12mm
1-7 1 3958 Gear Lever ZS110
2 1 7171 Spark Plug NGK C7HSA 50-140cc
2 1 3997 Spark Plug 190cc NGK ER9EH (resistance type)
1B. STATOR GUARD POS. QTY CODE NAME DESCRIPTION
1 A 3962 Stator Guard Complete Assembly
I 1 6 2 Spacer L16 OD10
7 2 Spring Washer
8 2 Washer
9 1 M6x90 Hex Socket Bolt S5
" 1 M6x10 Hex Socket Bolt S5
111 1 M6x25 Hex Socket Bolt S5
12 1 3518 YX Flywheel Cover Cut 5mm for installation of stator guard
12 1 3626 Fenghong Flywheel Cover
14 1 3561 Sprocket Cover
15 1
2. KICK START POS. QTY CODE NAME DESCRIPTION
A 3935 Kick Start Lever Complete Assembly
T * 13 1 3935 Kick Start Lever 14mm
A 3562 Kick Start Lever Complete Assembly
13 1 3562 Kick Start Lever 16mm
— 13
3. MUFFLER POS. QTY CODE NAME DESCRIPTION
A 3354 Pipe Bomb Muffler Complete Assembly
| 3 1 3925 Exhaust Header Pipe, OD 28/32mm, Power Bomb Design, Bolt i2i 48mm 5mm Flange
6 1 3354 Muffler DW200
8 3 1 3988 Exhaust Header Pipe, OD 28/45/35mm, Stainless Power Bomb Design, Bolt i2i 48mm 5mm Flange
o—
9—9§
+—7
. (D
C Iy
|
65 10 3
4. CARBURETOR POS. QTY CODE NAME DESCRIPTION
A 3911 Carburetor Complete Assembly
T L 2 1 3911 Molkt VM-22 Carburetor Pilot 15 Main Jet 110
2 1 3109 Mikuni VM-22 Carburetor
2 1 3605 Keihin PE-28 Carburetor




5. AIR BOX POS. QTYy CODE NAME DESCRIPTION
A 3980 Airbox Complete Assembly 200 x 38mm
A 3972 Airbox Complete Assembly 150 x 45mm
3-2 1 3939 Foam Air Filter
3-1 1 3851 Cage
6. FRAME POS. e104 CODE NAME DESCRIPTION
1 1 3908 Frame Tri Bar Stealth Update: 3 x Inner Brace and 3mm Thickness
6B. MIDDLE SUBFRAME POS. QTY CODE NAME DESCRIPTION
A 3913 Subframe Complete Assembly
18 1 3913-B Subframe w/ Battery Box Must have Battery Box
POsS. QTY CODE NAME DESCRIPTION
A 3568 Rear Subframe Complete Assembly
I 16 1 3568 Rear Subframe
6E. FRAME ASSEMBLY PARTS POS. QTY CODE NAME DESCRIPTION
A 3919 Frame Parts Complete Assembly
1 1 Coil Mounting Bracket
9 2 M6x16 Button Hex Socket Bolt
10 2 M6 Nylock Flange Nut
2 1 Fuel Tank Mounting Bracket
2-2 1 Right Side Plastic Mounting Rubber Hardend rubber to hold plastics
3 1 Shroud Mounting Bracket Left
4 1 Shroud Mounting Bracket Right
7 2 Rear Frame End Plastic Cover ID16
16 4 M8x40 Hex. Socket Bolt (Under Engine Mount Bolts)
5 4 H13.5 OD20 ID8.2 Engine Bottom Spacer
6 2 H16 OD20 ID9.2 Engine Side Spacer
12 1 M8x105 12.9 Grade Engine Mount Bottom Hex. Socket
14 1 M8x150 12.9 Grade Engine Mount Top Hex. Socket Bolt
6F. FOOTPEC{ [ POS. QTY CODE NAME DESCRIPTION
A 3920 Foot Peg Mount Complete Assembly - Steel
A 3965 Foot Peg Mount Complete Assembly - Race




7. FOOTPEG POS. QTY CODE NAME DESCRIPTION
) A 3933 Footpeg Complete Assembly
[
6F. BASH PLATE POS. QTYy CODE NAME DESCRIPTION
A 3921 Bash Plate Complete Assembly
1 1" 1 3921 Bash Plate Electric Start Bash Plate
6G. BRAKE PEDAL POS. QTY CODE NAME DESCRIPTION
A 3924 Brake Pedal Complete Assembly
; 12 1 3924 Rear Brake Pedal
A 3999 Brake Pedal Complete Assembly - Race
12 1 Rear Brake Pedal - Race
6H. STAND POS. QTY CODE NAME DESCRIPTION
A 3954 Side Stand Complete Assembly
I 5 15 13 1 3954 Side Stand L260mm Fits 2020 Tri Bar Frame TSB and TSK models
A 3956 Side Stand Complete Assembly
14—0 13 1 3956 Side Stand L320mm
16— A 1 3960 Side Stand Complete Assembly
713 13 1 3960 Side Stand L360mm
8. CHAIN ROLLER ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3566 Chain Roller Complete Assembly
I - ] 6 1 3566 Chain Roller L34 1D22 OD36
2 3 2 45
ERURRNY
9. SWINGARM POS. QTY CODE NAME DESCRIPTION
A 3841 Swing-arm Assembly
| 1 2 1 3841 Swing-arm
A 3990 Swing-arm Assembly
2 1 3990 Swing-arm - CNC Race
3 1 3570 Chain Slider
10A. SWINGARM ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3923 Swingarm Assembly Parts
L 1 2 T Bush ®12x$»20x$P26xL32.5mm
2 4 Seal 32x20x5
3 1 Spacer ®12xd14xL114mm
4 1 M12x220 Swingarm Axel Hex Socket 12.9 Grade
4-1 1 M12 Thread 1.5 Hex Nut
5 2 HK2020 Bear HK2020 20x26x20




10B. LINKAGE POS. QTY CODE NAME DESCRIPTION
| A 3912 Linkage Complete Assembly - Standard
[ 3 ] 1 1 3912-A Triangle Inner Linkage
9 ) 10 1 3912-B U Outer Linkage
3 ©) 8 ( 1 ) i
) 14 A 3952 Linkage Complete Assembly - CNC
2 / n E | 1 1 3846 Triangle Inner Linkage - CNC
5 E e 10 1 3952-B U Outer Linkage - CNC
» d N ;
2 © =
| A 5,
s 7 H ®©
4 = 6
10 12
12. CHAIN ADJUSTER POS. QTY CODE NAME DESCRIPTION
A 3840 Chain Adjuster Complete Assembly
1
[
10 11 12 A 3948 Chain Adjuster Complete Assembly - CNC
P &
13. CHAIN GUIDE POS. QTY CODE NAME DESCRIPTION
A 3035 Chain Guide Complete Assembly
I 9 1 3035 Chain Guide
g
— b 4
% _—9-2
9-1
% B
14. FORK ASSEMBLY POS. QTYy CODE NAME DESCRIPTION
1 1 3947 700 x 45 x 48 mm Front Adjustable Fork Set
I . 1-1 1 3535 Fork Guard Assembly
1 1 3113 770 x 45 x 48 mm Front Unadjustable Fork Set
1-1 1 3535 Fork Guard Assembly
1 1 3870 700 x 45 x 48 mm Front Unadjustable Fork Set
1-1 1 3353 Fork Guard Assembly
1 1 3530 770 x 45 x 48 mm Front Adjustable Fork Set
1-1 1 3535 Fork Guard Assembly
1 1 3902 780 x 48 x 48 mm Fastace ALX02RC Fork Set
1-1 1 3904 Fork Guard Assembly
15. REAR SUSPENSION POS. QTY CODE NAME DESCRIPTION
A 3937 Rear Suspension Complete Assembly
2 x M10 Hole for Seat adjustment, 350LBS, U
I . 4 1 3937 330mm Rear Shock Linkage Type, 12/10,40mm Stroke
A 3862 Rear Suspension Complete Assembly
4 1 3862 350mm Rear Shock
A 3618 Rear Suspension Complete Assembly
4 1 3618 DNM Fully Adjustable 330mm DHL Rear Shock Rear Facing Resevior - Special order DNM
A 3610 Rear Suspension Complete Assembly
4 1 3610 DNM Fully Adjustable 350mm DHL Rear Shock Rear Facing Resevior - Special order DNM
16. HANDLE BAR POS. QTY CODE NAME DESCRIPTION
2 1 3644 MX Steeze Steel Handle Bar OD22 x L760mm H180mm 1.2mm wall thickness
12 1 3349 Bar Pad Round
2 1 3022 MX Steeze Alloy Handle Bar®28.5x L780mm H140mm
16 1 3069 Bar Pad Square




17. BAR / FORK CLAMPS POS. QTY CODE NAME DESCRIPTION
A 3940 Bar_Clamps Complete Assembly
T 1 2 3940A Bar Risers 7/8 - 22mm
A 3008 Bar Clamps Complete Assembly
1 2 3008B Bar Risers 1 1/8 - 28.5
4.9 11 4 3666 Cap OD56, Nut S30, Taper Bearing 22/23.5
18. GRIP POS. QTY CODE NAME DESCRIPTION
A 3071 Grip Complete Assembly
1 3 1 3071 Grip Half Waffle 22 / 26 Black
@
(C S&sy
19. THROTTLE POsS. QTY CODE NAME DESCRIPTION
) A 3003 Throttle Complete Assembly
[ 1
20A. BRAKE LEVER POS. QTY CODE NAME DESCRIPTION
A 3651 Brake lever Complete Assembly
L 92 1 3651 Brake Lever Forged Natural Color
1 3573 Clutch Lever & Perch
21A. THROTTLE CABLE POS. QTY CODE NAME DESCRIPTION
A 3993 Throttle Cable
T 6 1 3993 Throttle Cable 820+128
1 3677 Clutch Cable | Neutral Start| 910+70
1 3926 Clutch Cable | Any Gear | 980+85
22. FRONT BRAKE ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3041 Front Brake Complete Assembly
' . ’ 1 1 3041 Front Brake Double Piston 6/51 L=End to End:1150 Hose: 1060mm | Banjo Top(Straight): 34 Bottom
A 3964 Front Brake Complete Assembly - Racing
1 1 3964 Front Brake Double Piston L=End to End:1120 CNC CRF250
A 3650 Front Brake Complete Assembly
1 1 3650 Front Brake Single Piston 8/42 L=End to End:1080 Hose: 1000mm | Banjo Top(Straight): 35 Bottom
- A 3977 Front Brake Complete Assembly - TSK110
5 1 1 3977 Front Brake Double Piston 6/51 L=End to End:1080 Hose: 1000mm | Banjo Top(Straight): 35 Bottom
5 2 1 3544 Front Brake Pad Double Piston
2 1 3944 Front Brake Pad Single Piston
2 1 3981 Front Brake Pad - Racing CRF250




23. REAR BREAK ASSEMBLY POs. QTY CODE NAME DESCRIPTION
A 3682 Rear Brake Complete Assembly
4 1 3682 Rear Brake L520, Master Cylinder L185mm, Rod Hose: 410mm | Banjo Top(Bent): 55 Bottom
T 4-1 1 3543 Rear Brake Pad
4 1 3971 Rear Brake w CNC Mount - Racing
4-1 1 3982 Rear Brake Pad - Racing CRF250
24A. FRONT WHEEL ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3936 14 Inch Front Wheel Assembly
1 1 3936 Front Wheel 14-1.6, 7075, Stainless Spoke
A 3115 14 Inch Front Wheel Assembly
1 1 3115 Front Wheel 14-1.6,
A 3871 17 Inch Front Wheel Assembly
1 1 3871 Front Wheel 17-1.6, 7075, Stainless Spoke
25A. REAR WHEEL ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3852 12 Inch Rear Wheel Assembly
1 1 3852 Rear Wheel 12 - 1.85, 7075, Stainless Spoke
1-3 1 3781 Rear Hub
A 3905 12 Inch Rear Wheel Assembly
1 1 3905 Rear Wheel 12 - 1.85, Stainless Spoke
1-3 1 3781 Rear Hub
A 3009 14 Inch Rear Wheel Assembly
1 1 3009 Rear Wheel 14 - 1.85, 7075, Stainless Spoke
1-3 3781 Rear Hub
26. FRONT TYRE ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3654 Front Tyre Complete Assembly
2 1 3654 Front Tyre 70/100-14
21 1 Tube 14x1.6
2 1 3574 Front Tyre 70/100-17
27. REAR TYRE ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3189 Rear Tyre Complete Assembly
2 1 3189 Rear Tyre 90/100-12
2-1 1 Tube 12x1.85
2 3658 Rear Tyre 90/100-14
24B. FRONT DISC POS. QTY CODE NAME DESCRIPTION
A 3044 Front Disc Complete Assembly
3 1 3044 Disc OD220 xID 76 mm
4 4 Disc Bolt M8x20 Button Hex Socket Step Bolt S6
3 1 7534 Round Disc OD220 xID 76 mm TSR190




25B. REAR DISC POS. QTY CODE NAME DESCRIPTION
A 3143 Rear Disc Complete Assembly
L 3 1 3143 Disc OD190 x 76 mm
4 4 Disc Bolt M8x20 Button Hex Socket Step Bolt S6
3 1 7065 Round Disc OD200 x 76 mm TSR190
am()
POS. QTYy CODE NAME DESCRIPTION
A 3656 Front Axle Complete Assembly 225x15mm
I 1
29. REAR AXLE ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3917 Rear Axle Complete Assembly
i 12 1 3917 M20 OD20 L220 Rear Axel
=~ 12
9) /
&
13
\\\\§/ / 14
@ 7 15
{ @ 2 / 16
99)
Y
g/ 0 @/
&
30. CHAIN POS. QTY CODE NAME DESCRIPTION
A 3916 Chain Assembly
I 8' 8 1 3916 Chain 428 HD - 116 Link KMC
Wﬁmgﬁxwmk%
31. SPROCKET POS. QTY CODE NAME DESCRIPTION
A 3838 Sprocket Complete Assembly
I | 5 1 3838 428x43 T Sprocket (6 Bolt Type)
A 3985 Sprocket Complete Assembly - Race
5 1 3985 428x39 T Sprocket (6 Bolt Type) CNC
32. CDI POS. QTY CODE NAME DESCRIPTION
A 3839 CDI Complete Assembly
T 1 1 1 3839 CDI Waterproof
33. IGNITION COIL POS. QTY CODE NAME DESCRIPTION
A 3255 Ignition Coil Complete Assembly
I ] 2 1 3255 Coil Waterproof Fixed Wire L450mm




33A. BATTERY POS. QTY CODE NAME DESCRIPTION
A 3955 Battery Complete Assembly
A - Assembly 6 1 Battery Strap
r . 7 1 3955 Battery MG7ZS-C | YTZ7S | GTZ7S
33B. RECTIFIER POS. QTY CODE NAME DESCRIPTION
A 3961 Rectifier Complete Assembly
A~ Ascermbly 8 i 3961 Rectifier
' 9 1 M6
11 1 M6 Hex Flange Nylock Nut
o=
® —
33C. SOLENOID POS. QTY CODE NAME DESCRIPTION
A 3970 Solenoid Complete Assembly
1 1 3970 Solenoid
34. WIRING LOOM POS. QTY CODE NAME DESCRIPTION
A 3857 Wiring Loom Complete Assembly
I 6 1 3857 Wiring Loom Electric Start
7 2 Zip Tie
6 1 3055 Wiring Loom Kick Start
35. KILL SWITCH POS. QTY CODE NAME DESCRIPTION
A 3906 Kill Switch Complete Assembly
T 1 1 3906 Kill Switch Waterproof Square Button Overall Length:
36A. PLASTIC ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3909 Plastic Complete Assembly
. 3 1 CRF110 Front Number Plate
4 1 3259 CRF110 Front Fender
7 1 3358 Stealth Front Shroud Right
8 1 Mouting Rubber L26x24 H8 ID7 Hard Rubber
12 1 CRF110 Right Side Number Panel
13 1 CRF110 Rear Fender
16 1 3860 Shock Guard
17 1 CRF110 Left Side Number Panel
18 1 CRF110 Left Side Front Panel
20 1 3357 Stealth Front Shroud Left
21 1 3907 Rear Shock Guard Connector
22 3 3848 Stealth Plastics Color Change Kits
4&13 2 3967 CRF110 Front & Rear Fender Kit - Black




36B. SHOCK GUARD POS. QTY CODE NAME DESCRIPTION
A 3860 Shock Guard Complete Assembly
T L 16 1 3860 Shock Guard
2 2 M6x20 Hex Flange Bolt Stainless
6 4 8 Step Washer #8
7 2 M6 Hex Flange Nylock Nut
36C. PLASTIC ASSEMBLY PARTS POS. QTY CODE NAME DESCRIPTION
A 3968 Plastic Parts Complete Assembly
[ 1 2 M6x20 Hex Flange Bolt Stainless
) 2 1 Number Plate Bracket
2-1 1 M6x25 Hex Flange Bolt TN
*a 2-2 1 Spacer $8.5x®10xL16
3 6 M6x16 Hex Flange Bolt Stainless
2.1 o » ¥R . 4 3 M6x12 Hex Flange Bolt Stainless
5 “ 5 1 Cable Hook
2— . 51 1 MBx10 Hex Socket Bolt
C w \ ~ 3 7 2 M6 Hex Flange Nylock Nut
of N\ 2 8 14 8 Step Washer #8
21 5
5-1 18
37A. TANK ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3915 Tank Complete Assembly
) 1 1 3052 Fuel Cap
[ 1 2 1 M8x25 Hex Flange Bolt S10
3 2 13 Step Washer #13 L12 OD20 OD9 ID7
31 1 Spacer L11 OD10 1D8.5
3-2 1 Flat Washer OD25 ID10
4 1 3915 Fuel Tank CRF110
8 2 M6x25 Hex Flange Bolt S10
9 1 M6x20 Button Head Hex Sock Bolt
FUEL CAP ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3052 Fuel Cap Complete Assembly
1 1 1 3052 Fuel Cap
I 12 1 3914 Hose
k% —1-2 1 21402 Seal
—
SN
O—
37B. FUEL SWITCH ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3051 Fuel Switch Complete Assembly
5 1 M6x20 Hex Socket Bolt
I 51 1 Sping Washer M6
6 1 3051A Remote Fuel Switch
7 1 7099 Stone Fuel Filter
10 3 Spring $8.3xL95
22 6 Wide Clip EPA Grade
23 2 Hose L95
23-1 1 Hose L105
38. SEAT ASSEMBLY POS. QTY CODE NAME DESCRIPTION
A 3847 Seat Complete Assembly
T L 1 10 1 3847 CRF110 Seat Grey Stripe
11 2 8 #8 Step Wahser
12 2 21401 M6x16mm Hex Flange Bolt Stainless
13 1 3056 CRF110 Seat Cover




39. GRAPHIC KIT STEALTH POS. QTY CODE NAME DESCRIPTION
A 1 3927-B Graphic Kit Assembly TSB version with round bar pad
| 1
o~
U
-
<
40. STATOR POS. QTYy CODE NAME DESCRIPTION
A 1 3855 Stator Fenghong 50 / 70 / 125 Electric Start
A - Assembly
r : 1 A 1 3679 Stator Fenghong 70/ 110 / 125 Kick Start
A 1 7353 Stator Zongshen 110 Electric Start
A 1 3590 Stator YX 125 / 140 Kick Start
A 1 3717 Stator Daytona 190
41. FORK SEAL POS. QTY CODE DESCRIPTION
3973 Fork seal 33*43*10.5 and dust seal 33*43*14 fits 3870 fork
3586 Fork seal 33*46*10.8 and dust seal 33*46 *13 fits 3113 fork
3969 Fork seal 37*50*11 and dust seal 37*50 *13 fits 3530 and 3947 fork

3858

Fork seal Fastace 3902 ALX02RC




